
RC 390, GP orange - B.D. 2023 <2023><EU><F5303W3>
FRAME

62057

Pos Part Number Description Additional Text Quantity

1 94503001000EB Frame front -electronic Orange 1.00

2 94503002000C1 Frame rear - Black Gloss (C1) 1.00

3 94503002054 BRACKET SPIDER RH 1.00

4 94503002053 BRACKET SPIDER LH 1.00

5 94503002065 DAMPER 4.00

6 94503002057 Quick lock pin M8 2.00

7 J025080246 Hex collar screw. M8x23.5 2.00

8 90512042020 STEP BOLT M6 2.00

9 94508049010 CARRIER COVER TANK 1.00

10 90507047041 SEAT DUMPER SOZIUS SEAT 2.00

13 94503082000 SCREW SET SOCKET M22X1.25 2.00

14 94503002085 BRACKET LATCH SEAT 1.00

15 90507047042 GROMMET PILLION SEAT 1.00

16 90107013004 GROMMET TOP COVER 2.00



17 90508024050 GROMMET BATTERY BOX 1.00

18 90508016070 GROMMET FOR CABLE 1.00

19 J900000601802 BOLT-FLANGE-KAD ST-A DIA-06 L- 1.00

20 90508006001 SOCKET HEAD BOLT M6X12 7.00

22 95811055010 Rubber grommet 2.00

23 94503001080 Quick lock stud M8x12 2.00

24 J690000801500 washer plain-id8.2xod15xt2xbla 2.00

25 J800000601000 collar number plate mounting 3.00

28 J650001901402 GROMMET 2.00

29 J800000701400 Collar bushing 6.5x13.5 2.00

31 90507012000 BEADING TANK LH 1.00

35 93303006000 Engine brace right 1.00

36 93303005000 Engine brace left250/390 1.00

37 J912080251 Hexagon screw M8X25 4.00

39 J125080006 Washer M8 4.00

40 95803006001 Radiator retaining plate, bott 1.00

41 95803005001 Radiator retaining plate, bott 1.00

42 J025060103 HH COLLAR SCREW M6X10 SW10 6.00

43 94515003000 Evaporative canister support p 1.00

44 J900000601001 Hexagon socket screw M6x10 2.00

45 93615005000 Rubber underlay 1.00

46 93035004000 Support 1.00

47 J125090006 Washer 9,2X16X2 2.00

48 94507012000 DAMPER 2.00

49 94503001097 collar 1.00

50 94603099000 HOLDER COUPLER 1.00

51 J690000600101 WASHER PLAIN SMALL 2.00

52 94503082010 Cover 2.00

53 J650001801400 grommet 3.00

54 94842090010 bracket sensor lean angle 1.00

56 J025060101 Hexagon screw M6X10 2.00

57 93035017050 THERMOSTAT HALTER 1.00

58 95835013050 Bracket holder thermostat 1.00


